GAUI

NN\ INS TR U C T TON M AN U A L RN RN

qa_—

IIIIII IV I I I AL sy onnnntonssrrrrssnmmmmmnnssrry \VWW.gaudi.com.tw sy

O Recommendation: BB B RTenE P
We highly suggest using the latest version of the AP EZ R E P EEITRASDEIP o
Assembly Instruction Manual. géﬁ_;q;j}.g ezl T ?\:ﬁ,\%frgﬁi P FEBRp A ER o
To download the latest version, please visit the Official TSH GAUI
web site: www.gaui.com.tw O+ A& S8 @ik 2% o
O This product is for a radio controlled (RC) helicopter. kT FALALEEF FAERSGEE APE A DR
Improper operation, maintenance or assembly can potentially R R
cause a RC helicopter to pose a danger to persons or FH R ER RN HNAMAL REG T I A T
objects including but not limited to thepossibility of ""'P

causing serious physical injury and even death.
© 2012 MADE IN TAIWAN



Preface




i

<<< Preface =]

>> GAUI TAI SHIH HOBBY CORPORATION <

Thank you for purchasing GAUIS&Z High Performance RC Helicopter from
Tai Shih Hobby Corporation (TSH). We hope you will enjoy the joy of flight.

RS IZEERTRIRERAN GAUIDT S EEE A  FMFZETUERS
2 RATRILEHE -

In order to understand full assembly sequences, this instruction manual show the
assembly information of this model, even though some elements are

supplied as pre-assembled. Please refer to it when carrying out maintenance or
replacing parts.

ATEREAEERRARIES  BMEH L DA ERs -
ARPEBRLE G ENERNNAREN - AR RAELPURERISDUERE
o

CAUTION: This radio controlled helicopter is not a toy.
The product IS not swtable for children under 14 yvears of aqge.

SAFETY PRECAUTIONS

This kit includes some preassembled components. Please check for any

loose screws and tighten them before you proceed with assembly.

You are responsible for assembly, safe operation, maintenance, inspection and
adjustment of the model.

Before beginning assembly, please read these instructions thoroughly.

Check all parts. If you find any defective or missing parts, contact your local
dealer or GAUI TSH distributor.

Before you proceed to RC helicopter activity, please check and follow thoroughly
related regulation of aero modeling in your country/region.

ﬁééﬂﬁ& EI1H
BEFER B ETRLE S TREIERE -
E&ﬁm SZH 0 BT E L TE IR ERIFT B BRI (FEHER -
Mﬁm%mﬁﬁﬁ#Lﬁé&Eﬁmm  RERME RE - GEHFARE -
BEMENEG  MEZFRIMARM  ERA  BEERESREE R
¢ﬁﬁﬂﬁéﬁ
EETERE A R8N SFARE AR ELE T E i E IR RIAVAERRE AR o




<< LIABILITY DISCLAIMER B > GAUI TAI SHIH HOBBY CORPORATION <_

LIABILITY DISCLAIMER

This product is for a radio controlled (RC) helicopter.

Improper operation, maintenance or assembly can potentially cause a RC
helicopter to pose a danger to persons or objects including but not limited to
the possibility of causing serious physical injury and even death.

Moving components can present a hazard to operators, and anyone or anything
that could be in the flying area of the RC helicopter.

Under no circumstance should a minor be allowed to operate this RC helicopter
without the approval, monitor and direction of his parent or legal

guardian who takes full responsibility for all of the minor's actions.

This product is intended for being operated by experienced mature radio control
helicopter pilots under controlled safety conditions and on locations

properly authorized and setup for safe flying and away from other people.

Do not operate an RC helicopter within the vicinity of residences, trees, electrical
power lines during inclement weather or near crowds of people.

The manufacturer and/or its distributors assume no responsibility or liability
whatsoever for any damages including but not limited to ones generated

by incidental or consequential damages.

The operator of the helicopter assumes all responsibility and liability that results
from the correct or incorrect operation of the helicopter.

After leaving its facilities, the manufacturer has no way of maintaining control or
monitor over the assembly, maintenance and/or operation of the

helicopter.

REEMH
FrERSERETNE
AERRE  REJSHRETRENEFTEAMBNASHENMEMREE
B ERFERMENABELBESEEERTHTREY
FTEMB R TR HRNRENERE - FARREREFEARRITSZN
EEASYREESE -
REAFRIAMRZREERETEARFTELGRIEEANRE
Wi EEE MRS T A e ETIRMEILER AR R ARSE - HRXBHIEEA
HREMAREAREERE -

LTS8 RIERZILRMEETFEAN - ERERMHE - RIETER « IFERESE -
BAR - ERFFH SRS ARME -
REMBREEHBHBAIHNAENES - B2 ERTRRNEARESER/REEN

SEREREFEE -

AESNEREEHN ERb 2R EERENEREREMESEMLESET -
AEM—ERREMEZEFIEE I -
REMBEIHNTHSREAFEERZEE

HBE - RE - HIERRMEESEEEAK




<<<Academy of Model Aeronautics (AMA) >> GAUI TAI SHIH HOBBY CORPORATION <

For United States market, The Academy of Model Aeronautics (AMA) is

a national organization representing modelers in the United States.

Please refer the National Model Aircraft safety code from Academy of

Model Aeronautics. And we've partially reprinted rules that are especially pertinent for
radio controlled flight as below:

RADIO CONTROL

1. All pilots shall avoid flying models over unprotected people.

2. 1 will complete a successful radio equipment ground-range check in
accordance with the manufacturer’s recommendations before the first flight of
a new or repaired aircratft.

3. At all flying sites a safety line or lines must be established, in front of which all
flying takes place. Only personnel associated with flying the model
aircraft are allowed at or in front of the safety line.
In the case of air shows or demonstrations a straight safety line must be
established.
An area away from the safety line must be maintained for spectators.
Intentional flying behind the safety line is prohibited. (See AMA Document #706
for Recommended Field Layout.)

4. | will operate my model aircraft using only radio-control frequencies currently
allowed by the Federal Communications Commission (FCC).
Only individuals properly licensed by the FCC are authorized to operate
equipment on Amateur Band frequencies.

5. I will not knowingly operate my model aircraft within three (3) miles of any
preexisting flying site without a frequency-management agreement.
(See AMA Document #922 for Testing for RF Interference. See AMA Document
#923 for Frequency Management Agreement.)

6. With the exception of events flown under official AMA Competition Regulations
rules, excluding takeoff and landing, no powered model may be
flown outdoors closer than 25 feet to any individual, except for the pilot and the
pilot’'s helper(s) located at the flight line.

7. Under no circumstances may a pilot or other person touch a model aircraft in
flight while it is still under power, except to divert it from striking an
individual. This does not apply to model aircraft flown indoors.

8. Radio-controlled night flying requires a lighting system that provides the pilot
with a clear view of the model’s attitude and orientation at all times.

9. The operator of a radio-controlled model aircraft shall control it during the
entire flight, maintaining visual contact without enhancement other
than by corrective lenses that are prescribed for the pilot. First-Person View
(FPV) flying may only be conducted in accordance with the
procedures outlined in AMA Document #550.

These special codes and appropriate documents may be obtained either from the
AMA Web site at www.modelaircraft.org or by contacting AMA headquarter.

Academy of Model Aeronautics
5151 East Memorial Drive
Muncie, IN 47302

Phone (800) 435-9262

Fax (765) 741-0057




<<<Too|s and Equipment for AssemblyE{ﬁIE&E&%@ GAUI TAI SHIH HOBBY CORPORATION <

/

2.0mm Hexagon Screw Driver

3.0mm Hexagon Screw Driver

2.5mm Hexagon Screw Driver

3.5mm Hexagon Screw Driver

2.0mm R BIEHRET

3.0mm R AIEHRET

2.5mm BB HET

3.5mm N BERHHEF

/'y

Needle-nosed pliers Diagonal cutting plier Ball Link Plier Philips Screw Driver
R FOsH HES TFIRREET

&>
&
&4

Scissors Dial Pitch Gauge GYRO Transmitter (6-channel or more,helicoper system)
B17) FhESRIREE PeigtE FREILL BRI B AT
“‘-';/\‘ / Y r~ .
S @
&/ 7 @

CCPM Servo x3pcs Tail Specialized Servo x1pcs Battery 6S 22.2v 3000mAh CA
CCPM{RI BR#x31E e BRiEx 118 S EM6S 22.2v 3000mAh R

General thread lock Anaerobic adhesive Lubricant / one-way bearing grease Apply AB glue
Bk L SR FHERERE R / EEEhFch ABRHETE|




<<< Symbols for Assembly Notices #HZEXHRERER >> GAUI TAI SHIH HOBBY CORPORATION <

Apply general thread lock D N
To tight screw and apply thread lock

i i i

—AYEY  FRE

v Apply general thread lock.
S —RRELESRE

. Apply CA glue
| (ERBREHES

Apply general thread lock. LoD
Be certain to tight screw and
a thread lock.

pﬁ’x”y 3]

B HBREAIRER LB Tt

Apply anaerobic adhesive.

fERYFTHELRES -

. Apply lubricant
J REAFREREERH -

Apply anaerobic adhesive.

' Be certain to tight screw and
Y apply thread lock.
. - 4FTRBIRE,

i“%%ﬁ?é!!?ﬁjtﬁEm,J:F

Apply AB glue
J {EFRABREE

Danger: High level of attention should be
taken during assembly.
Action during assembly might be hazardous.
Extreme care should be taken to avoid injury.

& B BRBEPHNMORRIEE
L EREFE B Al RS M R 2 1R

185

Bk

C RHERMFEREEER C Bl

Bigger inner race . Smaller inner race - Pillar P(Dia.out)x(Length)
R :Q‘; PO\ ;Q P14 P EX(E R OX(R 4
(L) () ; N-Nut N(Dia.out)x(Width) L-Lock nut
/ \ N-i3+ NCHEDX(E &)
[ ’ W-Washer W(Dia.in)xDia.out)x(Thickness)
> W-ZEF] WOR FEDXCHEDX (B )
P-tube P(Dia.in)x(Dia.out)x(Length)
Pt ag POp ZED)XCHHEDX(E &)
f B-Bearing B(Dia.in)x(Dia.out)x(Thickness)
N ES) (L) B-h-ik BCM DX EDXCE B )
 RER RIEEA @-TapScrew @(Dia.out)x(Length)
Smaller inner race Bigger inner race -4 7 1% 5 OCHE)X(& &)
M-Machine Screw | M(Dia.out)x(Length)
M= 2> 87 5% MO EDX(E &)

Make sure to assemble the parts as shown in figure above. Incomplete or incorrect assembly may cause control failure during flight.

ERKRIETHRIRFITNEE -

HIRER

<

Specification

>> GAUI TAI SHIH HOBBY CORPORATION <

Overall Length (with Canopy): 1340Specifications

W RE (SAEE) 11340 mm

Main Rotor Diameter: 1610mm

FreBEEEL: 1610 mm

Main rotor blades: 720mm

FHeERE:720 mm

Overall Height: 370mm

¥ESE:370 mm

Overall Width: 200mm

5 EE:200 mm

Tail Blade Length: 105mm EREERKE:105 mm
Tail Rotor Diameter: 290mm EiEEEEEL:290 mm

Flying duration: 4~5 minutes

FRATRER : 4~57 88 (3DFRAT)

Power System(Recommended):

Motor: 450kV~500kV

ESC: 120A ESC

6S1P (22.2V/4200mAh ~5500 mAh) x 2pcs

B )R (FRMEER) |

EEiZ: 450kV~500kV

= FHERES: 120A ESC

{FSREEE M 65S(22. 2v / 4200mAh~5500mAh) x21&

Total weight: 2300g *3% (kit with canopy,
w/o all electronics, blades and batteries.)

EEl

2FEEE:23009 +3% (& EhAEFi BT 1EEE)




<<< Main Shaft Frame Assembly

ES TR

>

GAUI TAI SHIH HOBBY CORPORATION <

M3x6_______ 2
@ :I Main shaft upper
M3x4_______ 8 bearing mount cap.

EFahEEE ci

Bearing_12x24x6__ 3
\

Main shaft bearing mount.

"
"
W

M3x4

e
Ll

Pl AT
4@‘7 All Screws on side plates should
" be applied with thread lock.

T
Main shaft bearing mount.

ERES 1))

Main shaft middle bearing mount.

PRt
CF divider frame.

<<<Main Frame Assembly (Left)-1 HBE BIARHRSE (E)—» GAUI TAI SHIH HOBBY CORPORATION <

Note: When assembling metal parts,

into aligning holes on the main frame.

parts with aligning spots must be inserted

M3xa______ 1 HEEE:

RIS K S BN - BEMNENS B
@ @ummm T2 RE AR -
M3x6______ 4
|\

My

.. IRk EIEIEE

A@y All Screws on side plates should
" be applied with thread lock.

0

0
0

0
T/ M3ye

{RIBR

Servo mount

The servo mount is adjustable,
please adjust the push rod while
installing the servo. (P.27)
RBRMEEE S AR - 557EP. 274
FREREARESRE -

©




<<<Main Frame Assembly (Left)-2 HEEE{AIMRARLE (ZE)—2>> GAUI| TAI SHIH HOBBY CORPORATION <

. RERST EIEEE
4@'7 All Screws on side plates should
" be applied with thread lock.

Frame post(26.4mm)
[EI$R4E (26. 4mm)

Front bevel gear mounting block
AT A 1 B () E JEE

N 0

<<<Main Frame Assembly (Left)-3 H&ES{AIMRARSE (E)—3>> GAUI TAI SHIH HOBBY CORPORATION <

" be applied with thread lock.

e a
@ @mm . BRI LR
4@'7 All Screws on side plates should

ollo Tail boom mount
M3x5 PONRE
N 1 et B |
(© = 36
M3x20______ 4
M3x12______ 1

Divider frame

& _EM3x20x 8254 - 5P, 214 BR TRk TR

Fix the M3x20 screw (don't tighten the
screw yet), wait until the tail set is
assembled (P.21),then tighten the screw.

When assembling the canopy posts, fix
the M3x12 screw inside the post, use a
stick as tool to tighten the canopy posts.
HRAFSEASMIX 1 R FRH A SR » 1EME
AERLTHEEEAFL AL EERES
XiE o

When assembling the tail boom clamp, the
holes should be facing the same direction.

KRB ERER - FNEFFEARA AR -




<<<Main Frame Assembly (Left)-4 t%!%ﬁ;%1ﬂﬂ¢&%ﬂ%§(&)—4>> GAUI TAI SHIH HOBBY CORPORATION <

Q A\
KF/ | lQ M L P e
@ @ﬂl\mm A@y All Scre_ws on side plates should
Max10. o be applied with thread lock.
R

Countersunk Washer

PEAZ{EERMR

Gyro mounting plate

A RINRAE
CF back brace set

<< Main Frame Assembly (Left)5 HBERIARAES (2)-5 >> GAUI TAI SHIH HOBBY CORPORATION <_
777

. Rk LA
4@'7 All Screws on side plates should
(IR " be applied with thread lock.

CNCRRAR#E (ARY)
CNC divider plate
(Type A)

When assembling the canopy posts, fix the M3x12
hEN screw inside the post, use a stick as tool to tighten
w the canopy posts.
FEFEFSEIMIX B ERIHA AR - TEEAER2LL
THIEHEREAFL AL fESERR B 574 -




<<< Main Frame Assembly (Left)-6 H&B&{EIFRARLE (£) —6>> GAUI TAI SHIH HOBBY CORPORATION <
7 w7

e N\
@ |Dmm . R EIEEE
4@‘7 All Screws on side plates should
M3x6_____ 2 " be applied with thread lock.
M3x5____ 2
M3x8_____ 2 Sy )N e ] S ] Y] M35
\ J o

CNC divider plate (Type B)
CNCBR#fR#AE (BEY)

Countersunk Washer

WEERE

CF anchor frame 1 M3
B — T Mg %

Frame post N

75884+ (26. 4mm)

Front brace set

IR

<<<Main Frame Assembly (Right)-1 #£B&AIMRHE 2 (E)—1>> GAUI TAI SHIH HOBBY CORPORATION <

@ (lmm“ 7 N LA ey
A‘@'y All Screws on side plates should

M3x4_________ 1 Servo mount " be applied with thread lock.
R AR R
(©) (jum R
M3x6_________ 4 Main frame (Right)
D)
"9
0 M
0 0 S
b o 7 2
0 0 @)
0 0<%
0 0 pM211° My
)0 < ) @)
0 M\@SG

Saell The servo mount is adjustable,
"‘~\M3X4 please adjust the push rod while
0 Tt installing the servo. (P.27)
RSP RT - F57EP. 2THEE
FRREFAEIREEE -




<< Main Frame Assembly (Right-2 HEEEIIRAREE (45)-2>> GAUI TAI SHIH HOBBY CORPORATION <_

@ (lnmm . RHRTE EIEEE
4@‘7 All Screws on side plates should

. be applied with thread lock.

s a I
@ Gmm P A
4@‘7 All Screws on side plates should

M3x4_______ " be applied with thread lock.
M3x5________

© M

M3x12__________

\.

10



<< Main Frame Assembly (Right)-4 HBBIIRARSE (4)-4>> GAUI TAI SHIH HOBBY CORPORATION <
4) U \) ~ %

N
@ (Imlmm " [iA7 s ool - |
4@'7 All Screws on side plates should
M3x5_____ 1 R -/ be applied with thread lock.
M3x10__________ 2
Countersunk Washer
© [ IEEREL
M3x12__________ 1
(:) ('mmmm N “ """"
M3x8_______ 1
g J

When assembling the canopy posts, fix the M3x12
screw inside the post, use a stick as tool to tighten
the canopy posts.

#H5% (RREZAEAR) FFuE A B2 THIEEREA
AAitifE RS T4 -

T RIARHE

Back brace set

@ GIH]IIIIII . BT LB
4@'7 All Screws on side plates should
4 ‘\\.__-’

“ be applied with thread lock.

11



<<Q/Iain Frame Assembly (Right)-6 HE&RITRAEZE () - >> GAUI TAI SHIH HOBBY CORPORATION <

@ (m“ . WRHRIITE EAEEE
A‘@'y All Screws on side plates should

M3x5___ 1 / be applied with thread lock.
M3x8____ 2

T Mays

Countersunk Washer

2 ]

—

--M3xg

N\ HiR

Front brace set

<< CFBottom Frame Assembly  HiBEEEARMAZE >> GAUI TAI SHIH HOBBY CORPORATION <

€ - [ I
U B N S e &y u
M3x12____ 1 A‘@'y All Screws on side plates should

“ be applied with thread lock.

EHEER
o EAR Battery post

Frame middle divider

AR

Bottom frame

Insert the middle divider into the
anchor frame and bottom frame.

14 B PRtk A B E AR EAR

12



<< Landing Gear Assembly gk >> GAUI TAI SHIH HOBBY CORPORATION <

VW A Y /

@ (lmm . IR A
4@'7 All Screws on side plates should
M3x5____ 4 " be applied with thread lock.
M3x14____ 4
MR E E AR

Landing gear mount

it

Landing gear
Zigs

Install the landing gear mount inside the M3x14

main frame and fix the M3x14 screws.

TR SR ] T B B A4 B K EM3x 1 48R o

<< Divider Frame Posts Assembly  fEARSEAEMA%E S>> GAUI TAI SHIH HOBBY CORPORATION <

AN N \/
@ '\Hllllllllllll\I\l!llll\lllIllllllllll\l\l||HHﬂl\llllllllllﬂllllﬂIU

M3x22________ 4

N

. SRR LR
4@'7 All Screws on side plates should
" be applied with thread lock.

PRt (14. 2mm)

Divider frame post(14.2mm)

13



<<< Skid Assembly

Apply CA glue to fix it.
ERBBEBSTRERS -

<<< Tail Boom Assembly

>> GAUI TAI SHIH HOBBY CORPORATION <

Install the tail control
guide to the tail boom.

SRR REEARE -

i

Tail boom

BE

14



<< TorqueTubeAssembly  {FEMERDMEZ > GAUI TAI SHIH HOBBY CORPORATION <

-
) Insert the bearing into the bearing holder and SR RS ETEMOBARER -
@ apply CA glue to fix it, pay attention to the When torque tube assembly is done
direction of the holder. . . ’
. Il th h | .
s A B A Bl B R i 25 BRRSRE o install the torque tube to the tail boom ;

WEEEESE Oring

Bearing_8x14x4___ 2

© (s @

Ofss Box1dxd

Torque Tube with bearing
g

L1

Assemble the bearing and
bearing holder, then install it on
the torque tube, applyCA glue

to fix it. Confirm the distance is
as illustrated.
HESSMAREE A\ EEHET
WA R A BEIE © 2
EEREER FEMERE o

g EhBiie e Q

Torque tube head

<< FrontBevel Gear Assembly  EHIEENEEME >> GAUI TAI SHIH HOBBY CORPORATION <

Bearing_12x18x4__ 2

4")'“_0:11:@'“'“ Front bevel gear case

\ J Eri{EEn iR

S

14T front bevel gear
14TRIEE iR

B12x18x4

Front bevel gear fixing pin

AR E (8

B12x18x4

Insert the fixing pin (4.5mm side) into the 14T
front bevel gear.

1SR IR E LS4, Som ERAATRIZERER -

15



<

Tail Gear Case Assembly

> GAUI TAI SHIH HOBBY CORPORATION <_

Bearing_6x13x5___ 2

O

Bearing_12x21x5__ 2
\_ J

EfFL
Aligning hole

Confirm the tail gear case is fixed by fixing
the M3x6 screw into the aligning hole.
HIM3x6IZ 4k H A B3P Al B EE M FL
SHPH I EAER -

KQ mw ) Install the tail bevel gear into the tail gear
M3x3_____ 1 case, and assemble the tail out shaft.
Cm HESB L ERE AREARNIE AL

=T
M3x6___________ 4
oC—™
P2x10__________ 1

One-piece design tail gear case.

20T HER
B12x21x5

0T EEN S iR

20T tail driven bevel gear

. WRERSTE LB E
4@'7 All Screws should
" be applied with thread lock.

Insert the P2x10 pin into tail driven bevel
gear, fix it with M3x3 socket set screw.

20T tail bevel gear YEP2x 108 A\ B S E B84 6 LAM3X 3Lk {1254

EE °

<<< Tail Rotor Control Arm Assembly

EHEEMAEE >> GAUI TAI SHIH HOBBY CORPORATION <

- A
W3.1x4.6x1______ 2
Bearing_3x7x2____ 2

Tail rotor control arm mount
B ReAREE

e RERE EIEEE
4@'7 All Screws should
N " be applied with thread lock.

P2.5x5.8

Tail rotor control arm
EHEMN

Notice: Fix the tail rotor control arm with
M3x5 screw.

SRR S B ACAREERE TR FAM3X5UR % o

When assembling tail rotor control arm, please
assemble together with tail pitch slider (P.17).

FRL AR AEMIXOIRAHAFSEEC GP. 1THRSE -

16




<< Tail Pich Slider Assembly  BSEEZGAEMRE > GAUI TAI SHIH HOBBY CORPORATION <_

s N
@ I:m . BRI EIEEE
M2x5___ 2 A@y All Screws should
" be applied with thread lock.
o
M2x4.8x6.5

| O

1
Bearing_8x12x3.5_ 2

Tail pitch slider

Y AR Apply grease
\ R R\ b J
om \
M3x3___________ 2
(O I
P2x13__________ 2
L ) >

Tail rotor control
arm mount
FERR

’-i@/é

B8x12x3.5 .. M~2-x71j8x6.5

M3x3 * @

y
2 _®

5, G ®®®
<N N , v
(RN ’-@:
@ e . o
¢ s ! If the tail pitch slider can not move smoothly,

o P2x13
<N adjust the M3x5 screw on tail control arm
BN
e . B AR SR S B TS -
EE AP, 16EHEE A AIMIXSIRE -

<< TaiRotorHead Assembly EEFEIEEME  >> GAUI TAI SHIH HOBBY CORPORATION <

Do not over tighten the N3x5.5L screw, — - N
make sure the tail rotor head work BRik19R L LB
smoothly. A y All Screws should

" be applied with thread lock.

SHEN3S. SLIE RSB BB )

] RIFHABIES -
) — ,/are~ Apply thrust bearing grease @
Bearing_5x10x4___ 4 Qim;® \x @
_ h ©
5 R

P

T~ N3x5.5L

~~B5x10x4

~—
W5.1x7x0.7
S~ T5x10x4

O

W5.1x7x0.7______ 2 L) S)

:I:I:| @ ~ REEA U
Bigger inner race Smaller inner race

T_5x10x4_______ 2

M2x10__________ 2

© |:| M4x4

P2x2.95x4.3_____ 2

Maxd____ 1

\_ ) Tail blade grip

E e kR

Do not over tighten the M2x10 screw.
SHEEM2x 1 OB RSN el SBIR EH SR o




<

Tail Gear Case Assembly

EHEEME

> GAUI TAI SHIH HOBBY CORPORATION <_

N3x5.5L_________ 3
M3x10__________ 1
M3x16__________ 2
@ "J‘W\‘\‘\‘A‘\“‘\‘\‘\‘A‘“‘\\‘\‘\‘\‘\W\‘\‘\wW“\‘\‘\‘\“‘\“\‘\‘\t\“\}‘\‘\‘ﬂ
M3x25__________ 1

-

Countersunk Washer

BRERE S Q
N
@%ﬁ’t\‘g"/Q %

e

A -

Tail vertical stabilizer
fﬁ%g

Notice: When head speed is below 2300rpm, use 105mm tail blades.
When head speed is above 2300rpm, use 95mm tail blades.

& EHEREEEER2300rpm B - EEHER105mEFTE -
B EREESH2300rpm B - 2 3{E ASMmENER

WEE:

N3x5.5L

Put the N3x5.5L nylon lock nut inside
the aligning hole, then fix the M3x16

screw.
Fix it with M3x25 screw. HEN3X5. SLEZE A B HEZR 3REE [MIHE R
8B S EEM3X 258 54 © Y _EM3x 16885k o
<< Main Gear Assembly TEMEE > GAUI TAISHIH HOBBY CORPORATION <
e 2
@ |DW /M?’Xe , IRk AL B
A y All Screws should
i be applied with thread lock.
M6 6 i ii i 66T crown gear PP
" V) " 66T LT 2%
1 1 1 [} 1
[ P M /
M3x8_______ 6 pnpgroecipniveyehiv,
31x‘x‘1‘m"A’A'\A‘X~A\A\A\"X" 4 Crown gear hub with one way sleeve
ITEHRGHREENRE
Main gear hub
TEBHH
W15.1x18x0.1____ 1 ' pmmmmmmmmTTTTTTT S
\_ y rd =

100T main gear
100TE &8

One-way steel collar

ER#HERE




<< Main Gear Assembly-1 TEMMAE- 1 >> GAUI TAISHIH HOBBY CORPORATION <_

“N h Use W12.1x17x1.2 washer for assembling the
@ AAAAAA [RURTT main gear. Adjust for adequate gear mesh about0.1mm,
~ el if not enough gear mesh, use W12.1x17x0.2 or

N3x5.5L_________ 2 TNBXBLEL W12.1x17x0.3 washers.
/ BT ERETEANI2. 1x17x1.2 -

BN e ERREPE A B =T {E W12, 1x17x0. 25kW12. 1x17x0. 3

\. J —

Fix the main shaft coIIarI/AA'“-‘,_

with M3x10 and

N3x5.5L screws as

illustrated, but not

tighten yet.

HEM3x10EEN3x5. 5LE £

FEFEME ©

EE AR E R0, Tnm o

W12. 1x17x0. 2
W12.1x17x0. 3

W12, 1x17x1. 2

. Tig
Lift up the main shaft, then tighten the main shaft collar.

:H% BHEEUREAMAX23EHER - 2. EIR T oA SR T BhTE (i 28 -

hten the M4x23 main shaft fixing screw.




<<< Tail Boom Support Assembly

STFARHAAL

> GAUI TAI SHIH HOBBY CORPORATION <_

Assemble two tail boom support sets,

apply epoxy glue on both sides of the boom
support, confirm the direction of the head.
RUEMZ B3 18R - ERABRERI S Min
IRl R SRR 2R AE (1-1) °

Boom support head

ZIEIRE

b

)

720 mm

<

Tail Push Rod Assembly

EHAFHAIL

>> GAUI TAI SHIH HOBBY CORPORATION <

TREEE

- Stainless sliding sleeve

T HRE

04— Aluminium sheath for
push rod

Ball link BHi#$88

Fix the aluminium sheath on the top of the

push rod by applying CA glue on it. Install
A and tighten the ball link for push rod.
& PGB AS AR SR E B E AR R AR

$#H ERimpIERIATEE -

Insert the stainless sliding sleeves

on the push rod and adjust its distance
as illustrated, then apply CA glue for
fixing it.
HABEEEEARSAULFEE
AAERERE R RREBHS -

20




<< TailBoom SupportAssembly  %#$124H% 3> GAUI TAI SHIH HOBBY CORPORATION <

, . J N GYTY]]
@ (mmm 7 N LA ey
A@y All Screws should
Maxla_ 5 " be applied with thread lock.
@ lm\\\\||l|l\\“||||||l\\\l||l|l\\\\\l|||l|\\\“\|lm ‘§ %\l
M3x27__________ 2 Boom support mounting block '\\]/ C\
\. J J—

IR EE )

\

Nesl

(

<4 Tail Fins Assembly KPEEME S>> GAUI TAI SHIH HOBBY CORPORATION <

( ) After adjusting the gear mesh as illustrated s BRESEE bR
@ IDIMM in P.19, confirm the vertical stabilizer is @ il

perpendicular to the main fuselage, A ',Y @” Scr?wc? Sqﬂ“'ﬁ d lock
M3x8_____ 1 then tighten the M3x8 fixing screw and e applied with thread lock.
: D M3x20 screws illustrated in P.7.

SRAAEEFP. 19 ERRIPR R I ER EE R E M
K REEESEETMIEHMIX8EHEA
M3x10________ 2 i EHEEP. T M3x2088 5%k o

@ (Immm M3x6

Countersunk Washer ~a
M3x6 4

\ ) izs — V¥
el

Tail fin

7J<SFE§\

|
'

M3x10

2

KFREEE 7[NS
Tail Support Clamp !




<<< Tail Push Rod Assembly

BHARRE

> GAUI TAI SHIH HOBBY CORPORATION <_

Insert the tail push rod through the tail control guides,
then fix and tighten the ball link. Adjust the tail control
guide to be straight with tail boom, then tighten the
M3x12 screws, confirm the distance of the stainless
sliding sleeves as illustrated below.

19P. 20 B HIIZF A E R AT SR BN 8 F B HIATEE -
AR REEEER—ER - $H3M3x12

A FERR AR S EE A AN SRS R E IR REAR S -

I

Tail control guide -

EHI2ER Ball link

@<

EhitR s i ~
Ball link \
RIS

<<< Reinforced Plate Assembly 1% &5a{tAi#HgE

>> GAUI TAI SHIH HOBBY CORPORATION <

Insert the bearing into the motor shaft bearing mount,
then assemble the bearing mount together with the
reinforced plates.
fg%ﬁ)\%ﬁim\@%gﬁ%%ﬁ{ EtRZ AR

#HER ©

Bearing_6x13x5___ 1 B6x13x5
& /

Motor shaft bearing mount

£

@'y All Screws should
" be applied with thread lock.

o HRERIST LI

%Eim\@\

Reinforced plate (Left)

S BEEAR (£)
S
OO (s Q) 0 0

M3x8 0

Fix the M3x8 screws, and adjust the
gear mesh to about 0.1mm as illustrated
in P.23, then tighten the screw.

& CVBGIREIEH P.23 9% ESI2HRT )
BRZ0. 1mmi& EEHS R HHIHER -

]

0

22




<< Pinion Gear Assembly EiEEiAE 3> GAUI TAISHIH HOBBY CORPORATION <

o, eI

© 1
I°I| ©loo | o —

B B E B

Heat sink mounting block

After assembling the motor set, adjust the
M4x8 screw for making the gear mesh about 0.1mm.

HEZE 5T L 18 FT AR EEMAX BB ik i BT SR EIPE 430, 1mm ©

<<< Motor Assembly EEiEAAsE >> GAUI TAI SHIH HOBBY CORPORATION <

After confirming the gear mesh, install the motor o N
@ qﬂm set to the main fuselage.Countersunk Washers A@ E?@ﬂ%tﬁfgﬂ
=7 2 148 EE 5 ; st N A Yy crews shoul
M3x8____ 6 R ERMARO. Il KRNI ENS be applied with thread lock.
M3x8 g

\*/

- o]|lo @

M3x8 4 2 g
/ ’ s ®
! )
< ©

oIl © @@%

o

23



<<< Rotor Head Assembly TrrERoEALE >> GAUI TAI SHIH HOBBY CORPORATION <

g ) e
When assembling the rotor head, you can REEV  Apply thrust bearing grease. - gru
adjust for adequate mesh with W10.2x16x1 Smaller inner race Jt?&ﬁmg@ﬁ;ﬁﬁlﬁ

ez or W10.2x16x0.8 washers. (S)
i ﬁﬂ%ﬁiﬁ%%ﬁﬁﬂ%ﬁ]ﬁ W10. 2x16x1
A AW10. 2x16x0. 95EW10. 2x16x0. 8% FiE ERApa
M3x12_______ o "‘
@ D:Mﬂ]] ‘:@\'/vi Siop plate o— #
S EIAE
< ' an PR ER A
L0 R — 2 M3x12 / Spindle Bigger inner race
EJ@1i! e
FrEEE

W10.2x16x1 Main blade grip
Ble19x5 TRk

Beanng 10x19x5__

T__1 Ox1 8><5 5

B

W5x13x1 2 {@Y
W @ @ M5X12
N T K H TR T10x18x5 5 /
W5x13x1 2 _____ 2 / Main blade grip control arm.  \W10. 2x16x A

B10x19x5
/- | Tighten with adequate torque,
! 1| do not strip the screw.
B || BEEMEERET

<
N
x

o

W10.2x16x1

©

\Oring 9.9x17x8.5_ 2

<<< Washout Arm Assembly ESEHESE >> GAUI TAI SHIH HOBBY CORPORATION <

(7 ) Assemble 2 sets of washout arm.
REMMEEERBE 2R -
Bearing3x6x2.5___ 4

M3x6________ 6
\W3.1x4.6x0.6____ 6 )

24



<

Swashplate Assembly

TFABEEE

TAlI SHIH HOBBY CORPORATION <

=>> GAUI

© Ciw

Balls M3x4.8x7.5_ 2

Swashplate upper cap
+EgrE >

Rod end bearing
EAEREhA (12x22x7x10)

Swashplate inner plate.

+riake — >

A

@ BT L 1ERE

4 y All Screws sholuld
be applied with thread lock.

Balls M3x4.8x7.5

. J

‘®

Balls M3x4.8x7.5

Press the bearing into the outer plate,
then tighten the M2x4 screws.

A8 A A +F 53l 8 _EM2x 48Rk o

<< swashplateAssembly  +FMEMEE S>> GAUI TAI SHIH HOBBY CORPORATION <
'd N\
M3x4.8x25.5_____ 1
@ (m
M2x4___ 2
© [[Jrommmmmm
M2x10______ 1
@ |:| M2x4
Bearing_2x6x3____ 2 \ B30x42x7 >
©Cm T\ @
Balls M3x4.8x7.5_ 2 ' T
! M2x10

B2x6x3

Balls M3x4.8x25.5

25



<<< Swashplate Assembly +FAZiER AR >> GAUI!| TAI SHIH HOBBY CORPORATION <
@ Dll Fix the M2x3 screws on the Fix the lock into the swashplate (clockwise).
swashplate lock, do not screw over W+ rREtH (ERFETEEA) +2 88 -
M2x3______ 4 the surface of the lock.

@ [m B+ - & FRT S8
+ AT o

/7

M2x3

Tighten the lock clockwise.

IREEEHG+F R A -

The swashplate is preassemble in
the factory, if you need to repair it,
you can buy #666167 wrench.

TFREADBAEKSR - INFEE
A]EAEH66616THRTF -

Confirm the swashplate spins smoothly
M3x10 while tighten the M3x10 screw.

SHEIM3x 1 OB KA RFRATERT + F B2 EEIFNS -

<

Rotor Head Assembly Ko BB oA ALt >> GAUI| TAI SHIH HOBBY CORPORATION <

Swashplate guide

/ TRENEE




<<<Main Blade Push Rod Assembly EfEZHiFHA%E >> GAUI| TAI SHIH HOBBY CORPORATION <

\

® ©
© 1 —==

Iﬁ'@_g?ﬂ% (35%)
Ball link (No.3)

A i I HE B HIAR (52mm)
<€— Stainless main blade push rod
(52mm).

\

Use a stick (<2mm) as tool, insert it
into the adjusting hole for adjusting the

length of the main blade push rod.
A A B R/ F 2mmi Bl i HE A RIARRRREFL

— BEREERASEE -

—

<< servo Setting and Adjustment R BEE S>> GAUI TAI SHIH HOBBY CORPORATION <

1. Add mounting plates for adjusting the
push rod to be perpendicular if needed.
2. Adjust the linkage ball with aluminum

sheath as illustrated.

1. AR E E /AR ARKIESES -

M2x14_____
Q@ = 2 PRBELHEEERARGTISAEE -
N2x4___ 2
Servo mounting plate
o BRSEE R
Servo mounting plate
FRAREEEF
O
Q
D

§ ,

Use No.2 ball link. Adjust the push rod
length according to the servos you use.

fE 28R RBRASFIARER -
ERHRARET FFKFREE -

N2x4
/ 4. 8mmEREE
& Ball with Stand(4.8mm)
00 b

M2x14

N\

%

B H 00O gy

1-1
il gy e
AERERE: °
- - - Adjusting aluminum sheath. T
1. After assembling 3 sets of servo push rod with No.2 ball links, P2x3. 5x1. 5 17. 4mm
confirm if the push rods are perpendicular as illustrated. P2x3- 5X2' 5 I o
2. If not, you need to adjust it with aluminum sheaths or adjust the P2x3' 5x3. 5
servo mount as illustrated in P.6 and P.9. T 0)/ ©
1. {8 F3 25 CCPMAIAR A S 337 A% il 72 # RE AR 2R A 4] LRI AR
EEBRIRR B REE(1-1) ©
2. NERBIERFHEEEIMIREAIL R REHFAEP. 6 P. ORARIEE
B SIS REE - T
27




<<< Servo Setting and Adjustment-1  {F)BR#&HA2E-

1 >> GAUI| TAI SHIH HOBBY CORPORATION <

( Install the servo on the fuselage,
@ — wire and fix with strips as illustrated.
Noxd___ 1 1517 Bl 55 ZE 4 B 6 1S () A
HERARINE TR E A A ARBEETE
M2x14___ 1
M26x12________ 4
N

o

=1 [

pdll
f (dllfcll\\\\\\-+~~,‘

- 1H HHHHHHH\.q

M2.6x12

lllllllllllllllllll

@00

~ ~ e

©

~

_/

@ —
N2x4___ 1
© [ Jmmmmmmm
M2x14____ 1
M2.6x12________ 4
N\

M2.6x12

Ep@

[¢]

N2x4

00

28

Olio @
%04 "@
o
9




<K senvo setting and Adustment-3_ fAfRH4#E%-3 > GAUI TAI SHIH HOBBY CORPORATION <

=1 =

—

N "Y\\\

29



<< Heat Sink Assembly BELE#EE > GAUI TAI SHIH HOBBY CORPORATION <
Q 0 ’
Cla 0
x6__________ 2

?

o 1]

Assemble 2 sets of heat sink.

HEER2FBRERS

<< Example for Electronics Assembly BAFEGH S>> GAUI TAI SHIH HOBBY CORPORATION <

Assemble the electronics according to
your preference.
EFRBFEESREAERTAMATE
BREATRETER -

@
Battery S
Tt
/ o)
ESC Q ®
N\ — ﬁ ® ®o0 ®
©® ®
/ O 900 © ©
© @ P @ () (© © =
/ © — (c) © ©

—

FeizfE

Gyro

RUTH

Receiver

30



<< Gear Ratio Comparison Sheet  t#ttEZE® >> GAUI TAI SHIH HOBBY CORPORATION <

1. When using 44.4V batteries and 440KV motor, motor RPM is 19536. Notice: When head speed is below 2300rpm, use 105mm tail blades.
2. When using 44.4V batteries and 500KV motor, motor RPM is 22200. When head speed is above 2300rpm, use 95mm tail blades.
1. {E FI440KV B 544, AVE 153 B iE885%E 519536 rpm B BERREEREA2300rpm B BHERA105mENEE -
2. fE FI500KV f5iE 5244, AVE 1S B FiE88% %5 : 22200 rpm G EEES L 2300rpn B - B {EASMELEE
Formula for Calculations StEAI

Battery Voltage X Motor = Motor RPM TR X EiZ KV = EiEiEE

Main Gea + Motor Pinion Gear = Main Rotor Gear Ratio FEHBEH -+ BEHH = FrEEEERLE

Motor RPM =+ Main Rotor Gear Ratio = Head Speed EEE R + FiEEmigtt = FEEER

Tail Driven Gear = Tail Bevel Gear = Tail Rotor Gear Ratio EEFTHE ~ ErEEEHR - BEEZEERKL

Tail Rotor Gear Ratio X Head Speed = Tail Rotor Speed BhEEEiRt X FEEEE = BEEEE

Main Gea Motor Pinion Gear Main Rotor Gear Ratio| [Tail Driven Gear Tail Bevel Gear Tail Rotor Gear Ratio
TEBER BEEH EERLE faboyp EriEE%E Bkt
10 10 66 = 14 = 4.7
100 = 1 = 9.09
12 8.33

RPM Main Rotor Gear Ratio Head Speed RPM Main Rotor Gear Ratio Head Speed
FreE Rt FhEEEE FheREiRLt FheREE

10 1953.60 rpm 10 2220 rpm

19536 = 9.09 = 2148.96 rpm 22200 = 9.09 = 2442 rpm
8.33 2344.32 rpm 8.33 2664 rpm

Tail Rotor Gear Ratio Head Speed Tail Rotor Speed Tail Rotor Gear Ratio Head Speed Tail Rotor Speed

EreR &R FrrEEEE EheRiEE EreE st FreEEE ErieEiEE
1953.60 rpm 9209. 83 rpm 2220 rpm 10465. 71 rpm

4.71 X| 2148.96 rpm | = 10130.81 rom 4.7 X 2442 rpm = 11512.29 rpm

2344.32 rpm 11051.79 rpm 2664 rpm 12558. 86 rpm

<< Battery Assembly-1 T#AsZ -1 3> GAUI TAI SHIH HOBBY CORPORATION <

1. Use hook and loop strap for fixing the battery on the battery tray as illustrated.
2. Fasten with a hook and loop tape on the battery.

1. AR T A N EAR L - RIS RAEN -

2. BISREREEMM TR -

Battery

Battery tray

BESREE (R, 5)
Hook and loop tape (hooked, fuzzy)

31



<<< Battery Assembly-2

> GAUI TAI SHIH HOBBY CORPORATION <_

B -2

11

|

Insert the battery set into the fixing block as illus
1% £ BRI EARIE I AR S B EEA

=N I )z

(

2

4]
=)
&

“

;Q/"

J [ —
%%

g

J

‘Z
5

[
(

<<< Battery Assembly-3

BT -3

>> GAUI TAI SHIH HOBBY CORPORATION <

nnnnnnnnn
through the fuselage and fix the

batteries.
RN FARSEEEM

Q b@
I7 ® ©o00 ®
@ Q
° )Gd 900 ®
© o) o) ® © ©
4 o~
. O
©
) A
/ [ —
. —\ °

32



<<< Main Blades Assembly T HEEBHS#ALE >> GAU| TAISHIHHOBBY CORPORATION <

T m

N5x8

Max collective pitch: +15° @

FhERIEERAAE + 15°

<<< Canopy Assembly fleSEfa% >> GAUI TAISHIHHOBBY CORPORATION <




<

Parts THER

> GAUI TAI SHIH HOBBY CORPORATION <_

217011 [X7 CF Right Main Frame (2mm) X7 W8 {45 (2mm)
217012 [X7 CF Left Main Frame (2mm) X7 WsEe=- [Py (2mm)
217013 [X7 CF Front Brace Set (2mm) X7 &S] HIFY A= (2mm)
217014 |X7 CF Back Brace Set X7 Wi by 7=

217015 [X7 CF Anchor Frame (1.6mm) 7 S EAY (1.6mm)
217016 |X7 CF Bottom Frame (2mm) 7 WIS (2mm)
217017 [X7 CF Frame Middle divider (2mm) 7 WSS Y HTEAS (2mm)
217018 [X7 CF Tail Fins Set (2mm) 7 SRR (2mm)
217019 |X7 CF Battery Tray (1.6mm) X7 W85 19455 (1.6mm)
217020 |X7 CF Divider Frame Set (2mm) X7 E&'%ﬂﬁﬁ“"@mm)
217031 |[X7 Rotor Head Assembly 7 = GEAE

217032 [X7 Main Blade Grip 7 = hg PR

217033 [X7 Main Blade Grip Control Arm (Black anodized) X7 = GEed ) PRASAF ()
217034 [X7 Swashplate Set X7 A FaEg

217035 [X7 CNC Main Shaft Upper Bearing Mount X7 == g

217036 [X7 CNC Main Shaft Middle Bearing Mount (Silver anodized) X7 CNC1= iS5 (£
217037 |X7 CNC Servo Mount (Silver anodized) X7 CNC[’ﬁJ%Wé‘-}‘EE(?}U»%i)
217038 [X7 CNC Front Bevel Gear Mounting Block (Silver anodized) X7 CNCyj £ il 4 (1220
217039 |X7 CNC Landing Gear Mount (Silver anodized) X7 CNCHIIHR! 3 (e
217040 [X7 66T Crown Gear Hub with One Way Sleeve X7 66T Fifri ﬁ;ﬁfhﬁﬂ {FIJ?%F@;‘E?
217041 [X7 CNC Main Shaft Third Bearing Mount (Silver anodized) X7 CNC= g (f£2)
217042 [X7 CNC Boom Support Mounting Block (Silver anodized) X7 CNC g vk (£
217043 [X7 Canopy Screw Set X7 JEE e

217044 [X7 Tail Rotor Control Arm Assembly X7 S R

217045 [X7 CNC Tail Pitch Slider Set X7 CNC SR i Ay
217046 |[X7 Third Motor Shaft Bearing Mount (Silver anodized) X7 RO A~ (g
217047 [X7 CNC Motor Mount (Silver anodized) X7 CNCEL 4 (1429
217048 [X7 CNC Heat Sink Mounting Block (Silver anodized) X7 CNCHErZVS [l 7k ()
217049 [X7 CNC Tail Boom Clamp (Silver anodized) X7 CNC="FTiil 7 (§l52)
217050 [X7 CNC Tail Boom Mount (Front) (Silver anodized) X7 CNCﬁr’JE:' ﬁfﬁé@fé(ﬂ%{)
217051 [X7 CNC Tail Support Clamp (Silver anodized) X7 CNC ~f+= 2 il 05 (F£2)
217052 [X7 Heat Sink Set (Titanium anodized) X7 o2 5 (<)
217053 [X7 CNC Stop Plate (Black anodized) X7 CNCHCH IR (FLE)
217054 [X7 CNC Reinforced Plate (Black Matte) X7 CNC§§‘; (=15 (F=E)
217055 [X7 Main Shaft Collar X7 = fjlEenb 3y

217056 |[X7 Washout Arm Set = GEgApEba g
217057 |X7 Tail Rotor Control Arm Mount(Silver anodized) X7 B AP e (A 220
217058 |X7 Tail Rotor Head Assembly X7 = hEg 7 A

217059 [X7 Tail Gear Case Assembly X7 — *FEJ:U e

217060 |[X7 Canopy Post (A type) X7 gL A5 (AR))
217061 |[X7 Canopy Post (B type) X7 gL A5 (BE))
217062 |X7 CNC Divider Plate (A type) X7 CNCIg#55 (AZ])
217063 [X7 CNC Divider Plate (B type) X7 CNCBﬁiIT@ (BFI
217064 |[X7 Gyro Mounting Plate (Black anodized) X7 Uil B hPS (L)
217065 |X7 Tail Push Rod Set X7 = AR

217120 |X7 Tail Output Shaft X7 =il

217121 |[X7 Stainless Steel Main Blade Push Rod X7 j%ﬁ%ﬁ} g

34




<

TR

Parts

> GAUI TAI SHIH HOBBY CORPORATION <_

217122 |X7 Main Rotor Head Spindle 7 = B A

217123 |X7 Tail Output Shaft with Bevel Gears Set X7 = fliiff 42 i

217124 [X7 Main Shaft 183mm X7 = fili183mm

217125 [X7 Tail Hub X7 &'ﬁ&ﬂIEI

217126 |X7 CNC Torque Tube with bearings X7 CNC=' il
217127 |X7 Tail Boom (Black anodized) X7 = ()

217128 [X7 Skid Set (Black anodized) X7 iﬁ%n’!(ﬂ%[)

217129 |CF Tail Boom Support Rod Set T AR

217168 E;;g;ec)rown Gear Hub with One Way Sleeve(Strengthened X7 66T i {Fljfﬁﬂ%iﬁ% @Fi )
217169 [X7 Main Gear Hub (Strenghthened Upgrade) X7 Hjp) = driip ()
217170 [X7 One Way Main Gear Set (Strenghthened Upgrade) X7 Hjp) = e (9 17)
217171 [X7 Main Gear Hub X7 = Lﬁfﬂ%ﬁ?ﬁ

217172 |X7 14T Front Transmission Gear Assembly X7 LATp (gl
217173 |X7 Tail Gear Set X7 = & iﬁ?ﬂ?”

217174 |X7 100T Main Drive Gear (Bevel) X7 100T = derfj s3]
217175 |X7 66T Crown Gear X7 66T Hifiis

217176 |[X7 14T Torque Tube Bevel Gear (Front) X7 14T & dhitiy

217177 |X7 Tail Control Guide X7 = fk

217178 [X7 Swashplate Guide X7 iﬁﬂ*@‘r

217179 |X7 Brace Set X7 3 Jripg

217180 |[X7 Ball Link for Pitch Control Linkage Rod 7 = GEE Y AR
217181 |[X7 Ball Link for Servo Linkage Rod X7 |F' AR A

217182 [X7 Torque Tube Bearing Holder Set X7 "= gyl i
217183 [Damper rubber (Hardness 85) #ﬁiﬁlﬁ&ﬁjﬂ@*{l@ 85)
217350 |GUEC GM-350S Brushless Motor (500KV) GUEC GM-350S ?\?I[JRE(SOOKV)
217351 |Motor Shaft Pack(for GUEC GM-350S Brushless Motor 500KV) ,Zlf—gg}:vi I(JC;UEC GM-3508 7 ffllE
217407 |[X7 Stainless Linkage (4.8mm) Balls X7 T E55H(4.8mm) SRR
217408 |[X7 Aluminum Frame Posts Pack X7 i@%é}éﬂ?ﬁf Gl

217411 |X7 Main Blade Holder Screws X7-= Gea = e g
217412 |X7 Main Blade Holder Washer Pack X7-= Gza e it ’F[J”'
217413 |X7 Main Gear Washer X7-= s fil

217419 [X7 9T Aluminum Pinion Gear Pack (Bevel ) X7 9T G| 7 & Fud Rl
217420 [X7 10T Aluminum Pinion Gear Pack (Bevel ) X7 10T & & Fod Al
217421 [X7 11T Aluminum Pinion Gear Pack (Bevel ) X7 LT G| & Fod )t
217422 |X7 12T Aluminum Pinion Gear Pack (Bevel ) X7 12T G| & Fod )
217501 |[B. Pack (3x6x2.5)x4pcs §ili=y (3x6x2.5) x4 {fi
217502 |[B. Pack (3x7x2)x2pcs filE= ey (BX7x2)x2 [
217503 [B. Pack (4x9x4)x2pcs fir g gy (4X9x4)X2 ffi
217504 |B. Pack (5x10x4)x4pcs il &) (5X10x4)X4 fif
217505 ([B. Pack (6x13x5)x4pcs fir =&y (6x13X5)x4 ffif
217507 [B. Pack (B10x19x5)x2pcs fiirg=&y (B10x19x5)x2 [
217509 |B. Pack (B12x24x6)x2pcs il g8y (B12x24x6)X2 [
217510 |B. Pack (B30x42x7) il =ty (B30x42X7)
217511 |[Thrust B. (T10x18x5.5)x2pcs IRy (T10x18X5.5)x2 [
217512 |Thrust B. (5x10x4)x2pcs 1 ER(5x10x4)x2 [

35




<< Parts Tl > GAUI TAI SHIH HOBBY CORPORATION <_
217514 |[B. Pack (8x14x4)x3pcs JilrE(8x14x4)x3 i
217515 |[B. Pack (2x6x3)x2pcs filr=y (2x6x3)x2 i
217531 |X7 C-Clip x6pcs X7 S RUFEHEE X6
217532 |X7 Servo Mounting Plate X7 fﬁjﬁﬁﬁ%[ﬁ“ﬂgkﬁ
217533 |X7 Servo Horn X7 fﬁjﬁﬁﬁ%ﬁg}i‘é’ﬁ
217534 |Canopy Damper x6pcs B T 5 IX6
217535 [Stainless Linkage Set(2x31mm)x4pcs T HEMEIEAT (2x31mm)x4
217536 |Ball with Stand(4.8mm) 4.8mmZRpE
217537 |Spacer (P2x3.5x2.5 x 10pcs)(P2x3x1.5 x 10pcs) ﬁi{gpzxs.st.s X 10{)(P2x3x1.5 X
217538 [Countersunk Washers (for M3 screws)x20pcs VPR A Gl MS&{EJ%%)XZO(E
217539 |[Socket Set Screw (Black) [F]7h 1] PR & -
217540 |Socket Head Cap Screw - Black (M2) [ E RS & -F € (M2)
217541 |Socket Head Cap Screw - Black (M3) [')7+ F e B -F 1(M3)
217542 |Socket Head Cap Screw - Black (M4) P e - e (M4)
217543 [Socket Head Button Screw - Black(M3) PR | R B R 1(M3)
217544 |Socket Head Button Screw - Black(M3) A JEMBE G BB (M)
217545 |Socket Countersunk Screw - Black (M3) [+ ) R 8- F e (M3)
217546 [Nylon Lock Nut Pack I IRERE £ &
217547 |Socket Head Cap Screw - Black (M2.6) [ F iR & -F €1 (M2.6)
217562 |X7 Battery Straps (420mm) X7 EIPEA T (420mm)
217700 [X7 FORMULA Canopy Posts(Silver anodized) 21) FORMULA 48t EC(%%?‘L
217701 |X7 FRP Canopy(A Type) X7 BG4 1k s (AR)
217702 [X7 FRP Canopy(Al Type) X7 BG4 M qgas (ALE])
217710 |X7 FORMULA Canopy(Red) X7 FORMULA #8%4G7)
217711 |X7 FORMULA Canopy(B1 Type Blue) X7 FORMULA 4 5H(BLE] i)
666167 |GF Swash(Cyclic) Plate Tool(for X5&X7) HiBe Y= (™ IX5&XT)
666168 [Hexagon screw driver Set AR E R
666200 |One-way B. Grease HpaA
666201 |Thread-Lock Glue PEGRA[ EA4R
666700 [X7 CARRY BAG X7 j@%[‘?%ﬁ
910010 ([Blade Support( for H425&X4&X5&X7) ~#d }E’%?(H425&X4&X5&X7 H1)
910031 |Velcro (White)x4pcs HEPAEE(F AR
922503 |GUEC GS-503 HV Brushless Digital Servo GUEC GS-503 B il il Ik
922504 |GUEC GS-504 HV Brushless Digital Servo GUEC GS-504 FJ{EP%"’ Tl ES
922505 [CNC Metal Servo Horn(for Futaba) Emgﬂ)ﬁﬁ%%ﬁﬁﬁ B G|
922506 |CNC Metal Servo Horn(for JR) CNCrlRASHREFFIR A e Gl ™ [IR)
922507 [GS-503 Servo Gear Set GS-5035¢ 1 [l = it e
922508 |GS-504 Servo Gear Set GS-5045F7F 5] [’ﬁ ﬁﬁiﬁké ’Eﬁ@ﬁﬁ%éﬁ
923130 [GUEC GE-130 50V 130A ESC (SBEC) G$L;EB(I:EC(:3§O]\-/3)O FL—; i 130A(T)
923131 |OPTO Cable(for GUEC GE-130) i‘u’joéﬁgn) RSN (GUEC GE-
923132 |USB Link(for GUEC GE-130) USBF%’#C&@}%%E}(GUEC GE-130*"])
944002 |Digital Pitch Gauge Bt 2N gl

36




GAUI

www.gaui.com.tw
E-mail: gaui@gaui.com.tw
TEL: +886-2-86305567
FAX: +886-2-26105567

-
No.118, Ren‘ai Rd., Bali Dist., 'I""

New Taipei City 249, Taiwan ©2012 MADE IN TAIWAN



217960-X7 FORMULA Kit (New Short FORMULA Rotor Head)

D 7 Main blade grip assembly FheE R ST Washout arm assembly SRV

Bearing
10x19x5

Thrust Bearing

.. 10x18x5.5 Bearing

v @ Bearing Ptube &3
4@! 3x8x3 " 3x5x5.1

Q) Washer M3Ii8 N K g

& o 10ma6a - >
¥ B g
1R&/ [ ; A
‘ ; Qi B
(s) _ \\ Beafing Washer 3exa8r>l<%g
TN N M3x12  “3xgx3 IO-Sx11
A\ ‘6"’
L 4*
RSEA
i i Main Mast
Bigger inner race leleSm?
)(47 Main blade grips assembly FheEIEEFA% )(47 Pitch control linkage rod assembly ~ EfizEH/i24H%E

Remove your original main
blade grips and re-install on the
new rotor head (Formula).

HE B RAR E e R AREHE T
WHAEKENERBA L -

5x13x2

F_Bearing
5x16x5

Rubber damper
60°.75°.85°.95°

P.1

— )

Spindle\Shaﬁs linkage rods and install on

SUFMMAEIRRAATIEEE
TEHEE L -

Washer
10.2x16x1
¥

Washer
5x13x2

Washer
10.2x16x1
N

Confirm the angle of 90 °

HEE35R A90°

/ N
F_Bearing
5x16x5

Build the two pitch control @
rotor head. 4 69 mm

P.2




" X7 Fi#KFORMULA: e BTk £ e AL A
X7 FORMULA Rotor Head (LONG & SHORT Rotor Head Versions)

Both versions (LONG & SHORT) FORMULA Rotor Head, uses #217105 X7 Main Shaft 198mm (FORMULA).
X7 MERFORMULAZ i ZEaS{# #217105 X7 F#f#A198mm(FORMULA)

#217100 X7 Rotor Head Assembly (FORMULA) #217960 X7 Formula Kit
"LONG FORMULA Rotor Head" Spare Parts. "SHORT FORMULA Rotor Head" Spare parts.
IS FERI#217100 X7 fERIATHE - (FORMULA,) ° A A 2179607 5 -
(
O 217107
O 217101 ) X7 CNC FORMULA Efi#5E (ki)
X7 CNC E/gZZE(FORMULA) X7 FORMULA Rotor Head

X7 CNC Rotor Head (FORMULA) (New short version)
! ) ( ; x @) O

[ el ©

217106 217121

X7 TR HEEHIHE 67mm(FORMULA) X7 Tl FhEE PR 52 mm

X7 Stainless Steel Main Blade Push Rod 67mm X7 Stainless Steel Main Blade Push Rod 52mm
(FORMULA)

L e

- /




	217001-V2.1.2
	1
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40

	217960-X7-FORMULA-說明書
	X7 Formula 對應拉桿說明

